

PANGEM TESTING LABORATORY



An ISO 9001:2008 Certified Organization

10/1 SANGEETA APARTMENTS

TADIWALA ROAD,

PUNE 411 001. INDIA

Email pangemtech@gmail.com

Website www.pangemtech.com

TELEFAX 91-20-2605 9359



GEMSTONE IDENTIFICATION REPORT

DATE : March 23, 2016

REPORT NO. : 2015-2016/ 31947 B

REPORT FOR : Vyankatesh

DESCRIPTION : bluish brown coloured stone

WEIGHT : 480.1 carats

CUT : cabochon

SPECIFIC GRAVITY : n. a.

REFRACTIVE INDEX : 1.76 spot

MICROSCOPIC EXAMINATION : needles

REMARKS: 6 ray star observed



IDENTIFICATION

****NATURAL BLUISH BROWN STAR SAPPHIRE****

Jayshree Panjekar

Dr. Jayshree Panjekar,

Certified Diamond Grader, HRD, (Belgium)

Adv. Techniques in Scientific Gemmology, GIT, (Thailand)

Pearl Graduate, GIA, (USA)

F. G. S., F. G. A. (U.K.),

D. Gem. G. (Germany),

Ph. D. (Geology)



Stone / Material is returned herewith
This report is subject to the terms and conditions set on the hind side

PHOTOCOPY OF THIS DOCUMENT IS NOT VALID

LIFE MEMBER



PANGEM TESTING LABORATORY

An ISO 9001:2008 Certified Organization

10/1 SANGEETA APARTMENTS
TADIWALA ROAD,
PUNE 411 001. INDIA

Email pangemtech@gmail.com

Website www.pangemtech.com

TELEFAX 91-20-2605 9359



GEMSTONE IDENTIFICATION REPORT

DATE : March 23, 2016

REPORT NO.: 2015-2016/ 31947 B

REPORT FOR : Vyankatesh

DESCRIPTION : bluish brown coloured stone

WEIGHT : 480.1 carats

CUT : cabochon

SPECIFIC GRAVITY : n. a.

REFRACTIVE INDEX : 1.76 spot

MICROSCOPIC EXAMINATION : needles

REMARKS: 6 ray star observed



IDENTIFICATION

NATURAL BLUISH BROWN STAR SAPPHIRE

Dr. Jayshree Panjekar,

Certified Diamond Grader, HRD, (Belgium)

Adv. Techniques in Scientific Gemmology, GIT, (Thailand)

Pearl Graduate, GIA, (USA)

F. G. S., F. G. A. (U.K.),

D. Gem. G. (Germany),

Ph. D. (Geology)



LIFE MEMBER

PHOTOCOPY OF THIS DOCUMENT IS NOT VALID

Stone / Material is returned herewith
This report is subject to the terms and conditions set on the hind side